TMDT604IP.
A‘A
D PART # 13630
HOUSING & BEARING
ASSEMBLY SPINDLE & HUB ASSEMBLY
TVMDRTGOIRIP PARTS 25, 55 THRU 64
REGREASEABLE
(OPTIONAL) TORIS
@ ouTrRIGGER WwASHER
USED ON REAR GANG

38 & 42 SERIES OFFSET ASS'Y

38 SERIES
38/91622, 38/91624, 38/91822, 38/91824, 38/92022, 38/92024, 38/92222,
38/92224, 38/92422, 38/92424, 38/92822, 38/92824, 38/93222, 38/93224, 38/101422, 38/101424, 38/101622,
38/101624, 38/101822, 38/101824, 38/102022, 38/102024, 38/102222, 38/102224, 38/102422, 38/102424
38/102822, 38/102824

42 SERIES

42/91624, 42/91626, 42/91824, 42/91826, 42/92024, 42/92026, 42/92224,

42/92226, 42/92424, 42/92426, 42/92824, 42/92826, 42/93224, 42/93226, 42/93624, 42/93626, 42/101624,
42/101626, 42/101824, 42/101826, 42/102024, 42/102026, 42/102224, 42/102226, 428/102424, 42/102426,
42/102824, 42/102826, 42/103224, 42/103226

PAGE 54



38 & 42 SERIES OFFSET

PARTS LIST

]Ifng Zf)RT DESCRIPTION ﬁff ]I\J;éRT DESCRIPTION ]Ifng ]I\J;éRT DESCRIPTION
1 11141 | MAIN FRAME, 38 SERIES 34 | 11385 | TOP CLAMP PLATE, (38 SERIES) 56 | 1-576 | SEAL, 112"
11140 | MAIN FRAME, 42 SERIES 11390 | TOP CLAMP PLATE, (42 SERIES) 57 | 1-575 | INNER WHEEL BEARING, 1 1/4" (LM67048)
2 11378 | DRAWBAR, 34", 38 SERIES 35 11387 | TOP CLAMP PLATE W/TB STUD (38 SERIES) 58 | 1-583 | INNER WHEEL BEARING CUP
11379 | DRAWBAR, 38", 42 SERIES 11392 | TOP CLAMP PLATE W/TB STUD (42 SERIES) 59 [ 1-562 LUGSTUD, 172" X 112"
3 13311 _[CLEVISPIN, 1"X 3 /12" 36 | T-18 HEXNUT, 1 1/8" 60 | 1-582 OUTER WHEEL BEARING CUP
4 9979 HAIR PIN CLIP 37 | 11896 |G/B TURNBUCKLE SHIFT BRACKET (38 SERIES)| 61 1-574 OUTER WHEEL BEARING, 3/4"
5 7-780 | HEXBOLT, 1" X 312", GRS 11899 |G/B TURNBUCKLE SHIFT BRACKET (42 SERIES)| 62 | T-603 SPINDLE WASHER, 3/4"1.D. X1 1/2" O.D.
6 1-934 PIN, 1"X 5" 38 | 11895 | BOTTOM CLAMP PLATE, (38 SERIES) 63 1-567 CASTLE NUT, 3/4"
7 11380 | TONGUE, 56" 11898 | BOTTOM CLAMP PLATE, (42 SERIES) 64 | 1-577 HUB CAP
8 13254 |HEXBOLT, 1"X7"GR. 5 39 | 12179 | HEXBOLT, 1/2" X 5" GR. 2 (38 SERIES) 65 | T-612 WHEEL RIM (5 HOLE)
9 1-2665 | CLEVIS 1-736 HEXBOLT, 1/2" X 6" GR.2 (42 SERIES) 66 | T-566 HUB_(AVAILABLE IN ASSEMBLY ONLY)
10 | 15567 HEXBOLT, 7/8" X 6" GR.5 40 | 11975 U-BOLT, 7/8" (38 SERIES) 67 | 1-21 LOCKWASHER, 7/8"
11 | 11469 R.H. ADJUSTING SCREW, 12" 12030 U-BOLT, 1" (42 SERIES) 68 1-19 HEXNUT, 7/8"
12 | 11470 L.H. ADJUSTING SCREW, 12" 41 | 12166 TUBE GANG HANGER, (38 SERIES) 69 T-24 LOCKWASHER, 5/8"
13 | 9876 TURNBUCKLE BARREL,24" 12214 TUBE GANG HANGER, (42 SERIES) 70 1-22 HEX NUT, 5/8"
14 | 15005 TURNBUCKLE ASSEMBLY 42 | 12163 HEXBOLT, 1/2"X 3 1/2"GR.5 71 9226 HEX SELF LOCKING FLANGE NUT, 1/2"
15 | T-933 TONGUE JACK ASSEMBLY 43 112" AXLE (SEE CHART ON PAGE 56) 58, 59| T1-572 | HUB ASSEMBLY
16 | 11596 LEVELING ROD SCREW, 31" 44 T-491 BUMPER WASHER, 1 1/2" SQ. 60, 66
17 | T-699 WING NUT, 1 1/8" 45 | 1-105 SPACER SPOOL, 9" SPACING ** 55, 62| 1-565 |SPINDLE ASSEMBLY, 1 5/8"
18 | 7698 | FLATWASHER 1 1/8" T-106 | yc'agpart mumber 10051 spacer-spotle— 7o "¢ |63
19 | T-509 ADJUSTING SPRING, 8 1/2" T-104 SPACER SPOOL, 10 1/2" SPACING 72 15376 SPACER WASHER
20 | 1-511 ADJUSTING SPRING, 4 1/2" 46 DISC BLADES (SEE CHART ON PAGE 56) 73 15186 SAFETY CHAIN
21 | T-510 SPRING HOUSING 47 | T-495 | END SPACER, 1 1/2"5Q. X3 7/8" (FOR 9" SP.) 74 | 15569 FLAT WASHER, 7/8"
22 | 9006 RETAINER STRAP T-106 | END SPACER,1 1/2"SQ.X 4 1/2"(FOR 10 1/2"SP)| 75 T-749 HEXBOLT, 5/8" X6 1/2"
23 | 1-895 HEXBOLT, 3/8" X 3" GRS 48 | 1-729 SNAP RING, 4" 76 1-22 HEX NUT, 5/8"
24 | 12899 FLANGE LOCK NUT, 3/8" 49 | T-604IP | BEARING, 1 1/2" (W211PP3) 77 1-24 LOCK WASHER, 5/8"
25 | 1-342 COTTER PIN, 1 1/4" T-604 RIP | BEARING, 1 1/2" SQ. (GW211PP3) 78 12511 GREASE FITTING
26 | 11314 WHEEL CARRIAGE AXLE, 49 1/2" (38 SERIES) REGREASEABLE (OPTIONAL) 79 9690 ADJUSTING PIN, 5/8" X 3 172"
11315 WHEEL CARRIAGE AXLE, 53 1/2" (42 SERIES) | 50 | TMD TRUNNION BEARING HOUSING, 1 1/2" 81 TMDT6041P HOUSING & BEARING ASSEMBLY
27 | 11313 L.H. WHEEL ARM TMD/R| TRUNNION BEARING HOUSING TMDRT604RIP|  HOUSING & BEARING ASSY.
28 | 11312 R.H._WHEEL ARM REGREASEABLE (OPTIONAL) REGREASEABLE (OPTIONAL)
29 | 1-5746 | WHEEL CARRIAGE BEARING TOP, 4 1/2" 51 | T-495 END SPACER, 1 1/2"5Q. X3 7/8" (FOR 9" SP.)
30 | T-5745 | WHEEL CARRIAGE BEARING BOTTOM, 4 1/2" 1-105 |END SPACER, 1 1/2"SQ. X4 1/2" (FOR 10 1/2"SP.)
31 | 9192 HEXBOLT, 5/8"X21/2"GR.5 52 | T-492 | END WASHER, 1 1/2" SQ.
32 GANG BEAM ( SEE CHART ON PAGE 56) 53 | 1-728 | LOCKWASHER, 11/2"5Q.
33 | 11384 | BOTTOM CLAMP PLATE, (38 SERIES) 54 | 1-727 | HEXNUT, 112"
11389 | BOTTOM CLAMP PLATE, (42 SERIES) 55 | T-564 | SPINDLE, 1 5/8"

PAGE 55




38 & 42 SERIES BLADES, AXLES & GANG BEAMS

REF. #46 DISC BLADES REF. #43 1 1/2" AXLES
PART NUMBER ~ #OF BLADES ~SPACING ~LENGTH
PART NUMBER __HOLE SIZE _DIAMETTER __ THICKNESS _CUTOUT/ PLAIN
3-22177-1 11/2" 22 177 PLAIN 9879 4 o 341/8"
3-22177-2 112" 22" 177 CUTOUT 9580 3 9 43 114"
3-24256-1 11/2" 24 256 PLAIN 9581 6 o 32 34"
3-24256-2 11/2" 24 256 curour 9582 7 o 61 3/4
3-26256-1 11/2" 26" 256 PLAIN 9583 8 o 70 34"
3-26256-2 112" 26" 256 curour 9569 4 L0172" | 37 58"
9870 5 10127 | 481/4"
9871 6 101/2" | 583/4"
9872 7 101/2" | 683/4"
9873 8 1012" ] 795"
REF. #32 REF. #32
5 X 3 GANG BEAMS 6 X 4 GANG BEAMS
PART NUMBER LENGTH PART NUMBER LENGTH
T-1001 63" 11690 63"
11686 72" 11691 72"
11603 74" 11609 74"
7-1003 81" 11692 81"
11604 84" 11610 84"
T-1005 90" 11693 90"
11605 95" 11611 95"
T-1007 99" 11694 99"
11606 105" 11612 105"
11607 116" 11613 116"
11687 117" 11695 17"
11688 135" 11696 135"
11608 137" 11614 137"
11615 158"

PAGE 56



